B % 5 B =

Instruction Manual

BEEEA—/NNOYVIIY
SUPER HIGH SPEED OVERLOCK MACHINE

AZ8000G-8 class

AZBOOOGDEUKERIAE & RN R ST This instruction manual includes
PELHBLTVWET, adjustments differed from AZ8000G.
FREOERBICH > TR, XEE  Before using your AZ8000G-8 class, please
AZ8000GOEURERABZHE TREETHEHE  read both of the instruction manuals and
HWIEE, RBRZELKBBRULTHMSELLE  understand the contents well.

ENCZE W, After reading the instruction manuals,
e, BRACEo> &G, BEWCES please keep them in a location where it is
AP THERENZBEZBIREL TS easily accessible to the operator.
EEW,

\— J

% YAMATO SEWING MACHINE MFG. £O,LTD.



H XR/CONTENTS

1. BEEET—YDEEARF 1

2. SVYVOREER
BN D RV OEHRATF
BHODDEVDIL—/CRIBF
XV EOEE OFRE

&t & IL—/NDIFEN

Hoss

TIL—IXD3|TE
HIL—RoLE

ipip

N DN N N N N N

INESENENIR N i gJ)
ol ool ol o] o o] N

wln =

w
m
i
N

1. Sewing speed and rotating direction of pulley 8

2. Adjustment of sewing machine 9
£ 21 Needle thread tension for overlock stitch 9
}ﬁ% 2.2 Looper thread tension for overlock stitch 10
2.3 Tilt of feed dog 11
2.4 Adjusting needles and loopers 12
2.4.1 Height of needle 12
2.4.2 Distance between needle and lower looper 13
243  Distance between needle and upper looper 13
3. Specifications 14
* %k ILLUSTRATED SPARE PARTS LIST % % %
(4 )
HEWL
ORBREICEMEMHAREATOETS, 2O\ BPRVTOBERRE. SYYERPICBENNEE TSI,
ARL =S DBICHFBATWEEELWEBTT,
OFEOHPRDOETILBH I N TWBBFREFVIN—TT, BERBUT, FXHEEFN—ZEHLTHWERITDT, &

LT BHBREGbETTELEEW,

Attention

{This instruction manual is designed mainly for technicians, but it is advisable that also operators read the
instructions with @\ mark to use the machine properly.

OThe numbers in lower left corners of figures are figure numbers. We use them in texts as needed for your
reference.

s EHH

AWBRUBHBERLED. ERBRELTTTEEAHNET, ZOBICE. FBEORATH LUSBEERE O—BH, KRR E—
BLAWNEALBDETDT. BESMUHEZTELLEEW, T, KEQERICHI> TRFLEMLTEDETH, F—D®ED
PEBONLBENRRINTHESICBETEAVWI ENBDET,

Attention

The description in this instruction manual is subject to change for improvements of the commodity without
notice. ’




1. EEE 7—") OEEHR

DIV VDOREREEREX, 8000rpm T,
FLOI S r2HHT3 L, HOO20088 (1

H) RREEERD 15~ 20 %60 EEECEEg L 50 q A
FERLETE. Sy 2 REARECEHMERT 2 2 L N\
TEETY, ot :1
=y 7—VDL vy - YQOEGAAR. Eo ki )
REEHA EE D T,

N = X
A Ii I%\
T—=UDEEEL WS EEELRBHMNATZIIIVY \
PHELET, 1

1 AZ8000G-8



2.

m

22 DIREE

3 ==
AIE l%\
ERZT5R0lc. RTE—FDERETD., 50D
EIERELEERL T EE W,

2.1 BHDDBVOHLET IS

HAEODEEMEIZ., E2PQ0HLdEge—rOL s
o METT,

PR QOEEMEIX, RRY @0k b FRlcH &
&, R BOPBHRER)DARRGICE - TAETT,
AL POZBOTITWET,

@ RERUERRY 2 LAMEICEI» T &, $HRMEAE T,
Q@ RER U RERY 2 THEICE T &, #HRoNEE D 9

AZ8000G-8 2




N
I
\'l
\
&
b

SN i
AEE
[W%%ﬁ"ﬁﬂ.%?%—@@%ﬁ%ﬁ& E—YDONOEEIFEERLTLIEEL, }

2.2 BB EVNDIL—/CHIAF

REOFRLEDNE

FIL— @B RED
BLEICEE 5,
IL—ICRE(KE)@
AEZEKFEIZT 5,
EIL—I1SRES
ElEE&7—7@IEabE 3,
TIL—ICRE®
BigoHhbhz&av—27@®Ic&byE 5,
W—IRRBUD
Az A —7@®ILEbE 5,
FIL—IRREVO
TAL—RBELEICERLE, A—7QIRBY DARNRZEDY 5,
TIL—IRR VD :
R ORROFLMIERD R IED B,

@54 - KBV ETHIICERT &, RMEY ET,
@54 - KRRV ELAMICE»T L, RBREAET,

AZ8000G-8
3



N
n
\ll
\/
S
zu
i

33 o=
A IE l%\
ERZTSRIC. RFTE—FYDERZETID. E—5OD
EERELZEELTIES W,

2.3 X" mOEZ DORE

%ﬁﬂ—@%@®%mbﬂb\&%9@%%®T(ﬁ§mo
ABER)BEQ@E2FTELLTCHMS L T,

@ LARE»TE, FBVEIWTNYICRD 5,
@ THRERED»TE, FEVEIETENYIZRD T,

B ED3 D

X 6

AZ8000G-8 4



N
1
Vl
\
S
i:‘_'l‘i
4

N ==
Ali I%\
EEZTS5RIIC. DTE—FIDEFEETD, T—HOD
B EIEZRERU TSIV,

2.4 & & IV—INDRE:

THOFHETHE ZITVET,

(1) o

(2) TA— R OEUT A

(3) TA—RDEFE

(4) TV—RORiIHBAE

(5) En—rioHE

(6) EA— R DRIBME

(7)) FTh—rt EL—D¥ L2

24.1 #HoEE

(1) L2 O%ED., vde—IROEZWMY I,

(2) EXPQOEWY 4.

(3) 7=V ZEL#HEZR ERIZT 5,

(4) HBEXDOERXC@2EED. L2 LT ¥ THET
%,

fEdmbEnt &, #iREHEX b EHLEmE COBEEES
10.0 ~ 10.3mmicFHEI LT L 7 &\,

AP —

;E l%\

1. HERBFOUERXRIODOHEMA ML IE 1.5N-m
(15kgf+-ecm) T,

2.ERVERDHAIZEER. BEHATY NEER
LTS,

2 At

AZ8000G-8
b



N
I
VI
\
S
2l
b

N ==
é Ii =
EXREZTS5RIIC. DTE—FDOERETD., E—50D
EIEREIEZREREL TSI W,

242 FIL—ND5| 172

Sy v /=y EREEARIZEIL. TA—rOBREMRD &
E. ThA—2EEEHoP0EDEREN3.3~3.8mic%k 3
TN —REDIERP@EED THEI L TL I,

243 LIL—NRDOHE

Sy EREEHARANEL. B —Q@0 b I~
EE, Er—rE0D SRR E TR 5.0 ~5.5m
W22 L) ICRRETL TC S W,

(1) BB, N —r GRER L — B AN — 2D 5

‘g_o
2) EN—n2 50 7 D12 PDEBEDTHET S,

NEE
W—REAN—-ZMORFFIEE. BRERYFVETD
L—LBRfAEKERLTLLEEIW, EHRLEBEVWEIRH
DERICEDET,

3.3~ 3.8mm

X 9

X 10

AZ8000G-8 6




w0
FF
%

i3 fE |AZ8000G-87 7 &
% Bl ¥ ¥k 380 (R) x245 (@) x310 (&) mm
H B |27kg
i & |BGEERGM. SeAEEAR
# H #® X |ISO#HKE 504,505,514
! B =y b —RAEROEP D R
& P B |&R&E#E72 8000rpm
1.0~4.0mm
# » H R 2 BOEK  1IN(25.4m)H 6.5~258+
30mmf&q 7.5~30%t
fifi H # |DCx1 #8~#14 (60~90)
oA bua—2 [23.7m
it = kb B |&RK 6.0m
RYHRE B | TyrarxsrhX
B %Y oK RAEZBHEOMRE ) 1:2.3  (1:3FBEV L AA—E U OFRHIC L D H88)
BRAUZE(HLIEY) 1:0.7  (1:0.61 385 L A—Y vk b Tgg)
#Z B xr U [(AErorN—%ETT5ZEIEDEEEFOFHED ATRE
WAOE A B A 7uT Ve RV X AR
mE W F 4 7 [TARIEFRMABOFEA R, AR IHEEAEHOFEXRLAHAR
i bES W | FSFAA 128
fr i & |900cc
M W® &5 ¥ |tvad PRIk 28EEEH. Bloxh iz s
' & 4 B ek

AZ8000G-8
7




1 . Sewing speed and rotating direction of pulley

The maximum sewing speed is 8000 rpm.
Run the new machine with rpm lowered 15 - 20% of

maximum sewing speed during the first 200 hours

(for about one month) so that the machine can offer

a long service life in good condition.

The rotating direction of the motor pulley @ and

the machine pulley® is clockwise as shown in the

figure.

/A CAUTION

If rotating in reverse direction, oil cannot be supplied
properly. It can cause the machine to damage.

Fig. 1

AZ8000G-8 8



2. Adjustment of sewing machine

Before adjusting, ALWAYS turn the motor switch OFF and check that the motor has stopped.

A
[ WARNING ]

2.1 Needle thread tension for overlock stitch

To set the standard position of needle thread eye—
let@®, set the center of the screw® at the mark

®.

To set the standard position of the needle thread
pull-off@), align the portion® with the eye® of
the needle thread eyelet(right) when the needle
thread pull-off@ comes at the extreme front.
Loosen the screw® to adjust it.

@® To loosen the needle thread tension, move the
needle thread eyelet and the needle thread pull-
off in the direction “L”

@7To tighten the needle thread tension, move them

in the direction “T” .

AZ8000G-8
9



2. Adjustment of sewing machine

Before adjusting, ALWAYS turn the motor switch OFF and check that the motor has stopped.

[ /AWARNING ]

2.2 Looper thread tension for overlock stitch

Fig. 4

Y%
e © 5

The standard setting of each needle thread eyelet:

Upper looper supplementary thread eyelet®
Move it to the extreme left.
Looper thread eyelet(left)@
Position the part A horizontal.
Upper looper thread eyelet®
Move its left end to the mark@.
Lower looper thread eyelet ®
Position the center of the width B with the mark®.
Looper thread pull-off @
Move its right end to the mark®.
Upper looper thread pull-off @
Align the eye of the thread pull-off with the mark @@ when the lower looper moves to the
extreme right. '
Lower looper thread pull-off @D
Thighten it with the screw at the center of the slot.

@ To tighten the thread tension, move each thread eyelet or thread pull-off in the direction “T”.
® To loosen the thread tension, move them in the direction “L” .

AZ8000G-8 10



2. Adjustment of sewing machine

/AWARNING

Before adjusting, ALWAYS turn the motor switch OFF
and check that the motor has stopped.

2.3 Tilt of feed dog

Remove the seal plug@® of the tail cover to loosen
the screw®.

Move the feed bar block(rear) 1id® to adjust it.

@® To tilt the feed dog forward down , move it up.
@® To tilt the feed dog forward up, move it down.

tilt forward down

 ~
R

ilt forward up

Fig. 6

A780006-8
11




2. Adjustment of sewing machine

/AWARNING

Before adjusting, ALWAYS turn the motor switch OFF
and check that the motor has stopped.

2.4 Adjusting needles and loopers

Adjust them as follows:

(1) Height of needle

(2) Installing angle of lower looper

(3) Distance between needle and lower looper
(4) Front—and-rear position of lower looper
(5) Distance between needle and upper looper
(6) Front—and-rear position of upper looper

(7) Timing between lower looper and upper looper

2.4.1 Height of needle

(1) Loosen the screws(@ and remove the logo plate
@.

(2) Remove the screw(®).

(3) Raise the needle bar at the highest point while
rotating the machine pulley.

(4) Loosen the screw® and adjust the needle bar
while moving it up and down.

When the needle bar is at the highest point, adjust
the height from the top surface of the stitch plate
to the tip of needle to 10.0 — 10.3 mm.

NOTE

1. The tightening torque of the screw @ on the needle bar
connecting bracket is 1.5N-m(15kgf-cm).

2. Apply the liquid packing to the thread of the screw
when tightening it.

Fig. 7

single needle

10 ~ 10. 3 mm

2-needle

AZ8000G-8 12



2. Adjustment of sewing machine

/AWARNING

Before adjusting, ALWAYS turn the motor switch OFF
and check that the motor has stopped.

2.4.2 Distance between needle and lower looper

Rotate the machine pulley clockwise and move the
lower looper @ to the extreme left. Adjust the

distance between the tip of the lower lopper and
the center of the needle to 3.3 — 3.8 mm.

Loosen the screw® on the lower looper holder to
adjust it.

2.4.3 Distance between needle and upper looper

Rotate the machine pulley clockwise and move the
upper looper @ to the extreme left. Adjust the
distance between the tip of the upper looper and
the center of the needle to 5.0 — 5.5 mm,

(1) Remove the thread eyelet support, the looper
thread eyelet, and the looper holder cover.

(2) Loosen the screw® of the upper looper bar
crank arm to adjust it.

Fig. 9

/A CAUTION

Apply the liquid packing to the mounting part of the
frame when installing the looper holder cover.
If not, it can cause oil leakage.

Fig. 10

13

AZ8000G-8



3.Specifications

Model AZ8000G-8 class

Dimensions 380 (L) X245 (W) X310 (H) mm

Weight 27 kg

Construction Dust-proof, Oil-tight and completely sealed

Stitch Type

ISO 504, 505, 514

Application

Overlock sewing for knitted and woven fabrics with wide seam width

Sewing Speed

up to 8000 rpm

Stitch Length

1.0—4.0 mm
The number of stitches 6.5—25 stitches per inch(25.4 mm)

7.5—30 stitches per 30 mm

Needle System

DCX1, Size 60 — 90 (#8 - 14)

Needle Stroke

23.7 mm

Presser Foot Lift

Max. : 6.0 mm

Feed Regulation

Push button System

Differential Ratio

Max. normal differential (Gathering) 1:2.3
(Aavailable up to 1:3 by adjusting the position of the lever pin.)
Max. reverse differential (Stretching) 1:0.7
(Available up to 1:0.6 by adjusting the position of the lever pin.)

Differential Feed
Regulation

Adjustable by moving external lever even during operation
Adjustable by Micro adjuster

Knives for Fabric Cutting

Lower Knife : Flat type, made of special steel
Upper Knife : Angled type, made of super hard alloy

Lubricating 01l

YAMATO SF OIL No. 28

Capacity or 0il Reservoir

900 cc

Lubrication 0il is fed forcedly by a trochoide—pump and splashed.
Installation Fully-submerged type or Semi-submerged type
AZ8000G-8

14




ILLUSTRATED
SPARE PARTS LIST

AZ8000G-8 AZ8003G-8
AZ8020G-8 AZ8025G-8



AZ8000G-8, 8003G-8, 8020G-8, 8025G-8(1)

AZB000G-8



AZ8000G-8, 8003G-8, 8020G-8, 8025G-8 EXCLUSIVE PARTS()H 7 EFILEAWBRA(T) |
e —

Ref.No Parts No. Description m 4 Amt. Req
1 2150712 Crankshaft VIV v TR 1
2 2150225 Upper Looper Driving Lever LIL—EEE 1
3 2160051 Driving Shaft Thrust Ring AZANYVT 1
4 2150428 Upper Knife Driving Connecting Rod EXXOw R 1
5 2150283 Needle Thread Pull-off grxigy 1
6 2150324 Tail Cover Gasket BHNR—NyFEy 1
7 2150323 Tail Cover #BHIN— 1
8 2150292 Seal Plug i 1
9 2150289 Feed Bar Block(Rear) Lid AR)E 1

10 2150290 Feed Bar Block(Rear) Shaft AR (E)E 1
11 120027 Screw(M4-0.7 x 25) IR 1
12 2150291 Collar(7 x 15 X 10mm) h7— 1
13 160001 Screw(M4-0.7 X 25) xR 1
14 2159206 Needle Guard(Front) &= (a8l 1
15 —=——=- Thread Chart(See the Table) RBEVR(TRSR) 1
16 2150034 Looper Holder Cover J—IREHI— 1
17 110001 Screw(M4-0.7 X 54) Exy 1
18 2150422 Upper Looper Thread Eyelet EL—IKRE 1
19 2150423 Lower Looper Thread Eyelet TI—IRE 1
20 000014 Washer Tvy 2
21 110002 Screw(M3-0.5 x 5) ERY 1
22 110026 Screw(M3-0.5 X 6) Exy 1
23 2100851 Lower Looper Thread Pull-off TIL—/RiEY 1
24 2150425 Looper Thread Eyelet(Left) JL—ICRE(E) 1
25 130020 Screw{M4-0.7 X 6.3) Exy 1
26 2159207 Needle Guard(Rear) HEZT(1R) 1
27 2150226 Lower Looper Driving Lever TIL— /e 1
28 2150424 Looper Thread Pull-off JL—IRR g 1
Preta No.
Models Threading Chart
AZ8000G-8, 8003G—-8 390608
AZ8020G-8, 8025G—8 390663

AZ8000G-8



2

AZ8000G-8(2)

AZ8000G-04-8

AZ8000G-8



AZ8000G-8 EXCLUSIVE PARTS(2)
L e —

Ref.No

Parts No.

T TETINERER?2)

2

Description m & Amt. Req

1 0024156 Lower Looper Thread Tension Spring TIL—/VRFAF/x 1

2 0024157 Needle Thread Tension Spring BRETFIR 1

3 2157086 Presser Foot, Complete Set(04) T (#H) 1

4 2157000 Presser Foot Hinge HWreyvy 1

5 110004 Screw(M3.5-0.6 X 8) xry 1

6 2157040 Presser Foot Half-stay E Sl 1

7 110050 Screw(M3.5-0.6 x 4.5) kxy 1

8 2107030 Presser Foot(Lower) IT(T) ]

9 2107004 Presser Foot Stitch Tongue(0O4) JI1N 1
10 2107640 Finger Guard T4 VHA—R 1
11 005036 Screw(1/8-44 x 5.6) xRy 3
12 2100050 Cloth Plate JORXTL—hk 1
13 2150211 Cloth Plate(Lower) JORXRTL—K(TF) 1
14 2100052 Rubber Cushion JARXTL—NMT)EXE 1
15 0060297 Pin vy 1
16 2109320 Upper Looper EIL—R 1
17 2108000 Stitch Plate(O4) £k 1
18 2109000 Differential Feed Dog A Y 1
19 2109001 Main Feed Dog Xy 1
20 2101027 Blind-Hemming Guide, C. Set BIIER) 1
21 2101026 Overhanging Guide Hinge, C. Set EH () 1
22 0034867 Hemming Positioner ESIRRES A 1
23 007006 Screw(9/64-40 X 4) kXY 1
24 000533 Washer Ty 1
25 2101021 Blind-Hemming Edge Guide, C. Set #E5IER A () 1
26 2101020 Blind-Hemming Edge Guide ESIERE 1
27 009624 Screw(1/8-44 X 5.3) R 1
28 0022445 Swing-out Lever AAVTTINLIN— 1
29 004150 Screw(11/64-40 x 5.2) ERY 1
30 000172 Conical Spring Washer MIXR Ty v 1
31 000334 Nut Fvhk 1
32 0022446 Overhanging Guide Hinge Stop EHA R/ 1
33 001331 Screw(9/64-40 x 3.8) Exy 1
34 0022447 Swing-out Lever Holder AA VT T NUIR—BFE 1
35 0022448 Swing-out Lever Stop RAVTT IR LIS~ My 1
36 0022435 Edge Guide Positioning Pin EHBEEE Y 2
37 0022436 Positioning Pin Holder Spring EHREEEL VHEI/NXR 2
38 001225 Screw(1/8-44 X 2.8) =87 1
39 001196 Screw(1/8-44 X 6) xRy 3
40 2101022 Edge Guide Adjusting Holder ESIRETA 1
41 004106 Screw(9/64-40 X 6.5) TRy 2
42 007619 Screw(9/64-40 X 6.3) kRy 1
43 0022443 Adjusting Screw Guide Piece BEIRIAAR 1
44 006444 Adjusting Screw(1/8-44 x 12.9) AERY 1
45 0022444 Edge Guide Adjusting Holder Cover  #E5|FAEi&E 1
46 110047 Screw(M4-0.7 X 10) kxy 2

AZ8000G-8



3

AZ8003G-8(2)

AZ8003G-04-8, 04-8/MT22

AZ8003G-03-8/B3, 04-8/B3

18-1
18-2

AZ8000G-8




AZ8003G-8 EXCLUSIVE PARTS(2)
e ———

HTEFLERTRE2) 3

RefNo Parts No. Description m & Amt. Req
1 2157050 Presser Foot, C. Set(04) I (M) 1
2 2157000 Presser Foot Hinge Hibyy 1
3 110004 Screw(M35-0.6 x 8) Exy 1
4 2157020 Presser Foot(Lower) HI(T) 1
5 2157200 PresserFootStitch Tongue(04) n 1
6 2107643 Finger Guard T4V HHA—R 1
7 000444 Washer Ty 1
8 005036 Screw(1/8-44 x 5.6) xR 1
9 0034535 Thread Chain Guide LIRAA R 1

10 004237 Screw(3/32-56 X 2.6) XY 1
11 2157040 Presser Foot Half-stay HEEH 1
12 110050 Screw(M35-0.6 x 4.5) =) 1
13 2158020 Stitch Plate(O4) iR 1
14 2109320 Upper Looper L= 1
15 0060297 Pin Ey 1
16 2157062 Presser Foot, C. Set(04/K2) W) 1
17 2107219 Thread Chain Guide ERAAR 1
18-1 2157069 Presser Foot, C. Set(03/B3) T (FH) 1
18-2 2157070 Presser Foot, C. Set(04/B3) T (HE) 1
19-1 2157203 Presser Foot Stitch Tongue(O3) M 1
19-2 2157204 Presser Foot Stitch Tongue(O4) I 1
20-1 2108011 Stitch Plate(03) fiag e 1
20-2 2108008 Stitch Plate(0O4) #ik 1
21 2109010 Differential Feed Dog BIxE 1
22 2109011 Main Feed Dog &X' 1

AZ8000G-8



4
AZ8020G-8(2)

AZ8020G-Y5-8, Y6-8

AZ8000G-8



AZ8020G-8 EXCLUSIVE PARTS(2) Y 7EFIEBRIBS(2) 4
.-
Ref.No Parts No. Description m 4 Amt. Req
1 0030255 Needle Thread Tension Spring HRFEF/INR 1
2-1 2158021 Stitch Plate(Y5) iR 1
2-2 2158032 Stitch Plate(Y6) #Hik 1
3 2109323 Upper Looper(for Needle Size #9~14) EJ/L—/X(EHBEF#9~ 14 A) 1
4-1 2157102 Presser Foot, C. Set(Y5/K2) AT ($8) 1
4-2 2157103 Presser Foot, C. Set(Y6/K2) T (4E) 1
5 2157000 Presser Foot Hinge Hrbeyy 1
6 110004 Screw(M3.5-0.6 x 8) IExy 1
7 2157040 Presser Foot Half-stay FEER 1
8 110050 Screw(M3.5-0.6 X 4.5) xRy 1
9 2157020 Presser Foot (Lower) HI(T) 1
10-1 2157205 Presser Foot Stitch Tongue(Y5) K 1
10-2 2157206 Presser Foot Stitch Tongue(Y6) IS 1
11 2107643 Finger Guard ZA4VHA-R 1
12 000444 Washer AR 1
13 005036 Screw(1/8-44 x 5.6) Exy 1
14 2107219 Thread Chain Guide ERAAR 1
15 004237 Screw(3/32-56 X 2.6) Exy 1

AZ8000G-8



5

AZ8020G-8/BT43

AZ8020G-Y5-8/BT43

AZ8000G-8



AZ8020G-8/BT43 EXCLUSIVE PARTS(2) Y7ETILERTSR(2) 5
L

Ref.No Parts No. Description m % Amt. Req
1 0030255 Needle Thread Tension Spring #REF/INR 1
2 2109323 Upper Looper(for Needle Size #9~14) EIL—/V(#HBEF #9~ 14 A) 1
3 2157260 Presser Foot, C. Set(Y5) I (8) 1
4 2157000 Presser Foot Hinge HITEYY 1
5 110004 Screw(M4-0.7 x 8) jl=S) 1
6 2157040 Presser Foot Half-stay ¥EER 1
7 110050 Screw(M3.5-0.6 X 4.5) xRy 1
8 2157020 Presser Foot(Lower) #HI(TF) 1
9 2157265 Presser Foot Stitch Tongue(Y5) m 1

10 2107643 Finger Guard T4V AA—=R 1
11 000444 Washer Ty 1
12 005036 Screw(1/8-44 X 5.6) xRy 1
13 0034535 Thread Chain Guide PBEAAR 1
14 004237 Screw(3/32-56 x 1.7) Exy 1
15 2158015 Stitch Plate(Y5) - B 1
16 2159012 Differential Feed Dog By 1

]

17 2109011 Main Feed Dog Braxl

AZ8000G-8



6
AZ8025G-8/K2, /MT22(2)

AZ8000G-8



A78020G-8/BT43, 8025G-8/K2, /MT22 EXCLUSIVE PARTS(2)

T7ETILERBH2)

6

o ————————————E,——

Ref.No Parts No. Description m 4 Amt. Req
1 0024130 Tape Guide{Upper) F=THA R (L) 1
2 110012 Screw(M4-0.7 x 5) LR 2
3 0030255 Needle Thread Tension Spring EHREF/AR 1
4 2158021 Stitch Plate(Y5) iR 1
5 2109323 Upper Looper(for Needle Size #9~14) EIL—/(#HBFE#9~ 14 /) 1
6 2157121 Presser Foot, C. Set(Y5/K?2) I (#H) 1
7 2157000 Presser Foot Hinge Hreyy 1
8 110004 Screw(M4-0.7 x 8) xRy 1
9 2157040 Presser Foot Half-stay EEER 1

10 110050 Screw(M35-0.6 X 4.5) = 1
11 2107631 Presser Foot(Lower) HI(TF) 1
12 2107219 Thread Chain Guide ERATR 1
13 004237 Screw(3/32-56 x 1.7} Exy 1
14 2157650 Presser Foot Stitch Tongue(Y5) i 1
15 2107643 Finger Guard Z14VHA—R 1
16 000444 Washer Ty 1
17 005036 Screw(1/8-44 x 5.6) xRy 1
18 2107670 Presser Foot Tape Guide Brr—7HA40R 1
19 001230 Screw(3/32-56 X 3.8) Ry 1
20 2157118 Presser Foot, C. Set(Y5/K2) T () 1
21 0034535 Thread Chain Guide EIRAAR 1

AZ8000G-8



7
CH20 DEVICE(1)

AZ8000G-8



CH20 DEVICE(1) CH20 % & (1) 7
e —
RefNo Parts No. Description m 4 Amt. Req
1 0023714 Device Supporting Plate EERfHR 1
2 009150 Screw(11/64-40 x 11) IExRY 1
3 0023726 Device Holder Base KERME 1
4 0023750 Device Holder Base Fixing Spring Plate B {t&EE/ L% 1
5 0023763 Supplementary Fixing Spring Plate #EHIRR 1
6 004353 Screw(9/64-40 % 7) xRy 4
7 0023715 Solenoid Holder Fixing Spring Plate VL /o REf{&AEE/ X 1
8 0023769 Fixing Spring ERGEREEE/ R 1
9 000533 Washer Tvy 1
10 001175 Screw(9/64-40 x 8) =87 1
11 005589 Screw(1/4-40 X 14.5) ja= 1
12 000621 Conical Spring Washer MR Ty 2+ 2
13 0023725 Solenoid Holder V0L /A4 RRftE 1
14 000613 Washer Tyy 1
15 000306 Nut FTwvbk 1
16 001333 Stop Screw(3/32-56 x 3.9) AbyI7IRY 1
17 0026470 Rotary Solenoid Cover O—%UvL /A4 RANR— 1
18 005000 Screw(2/64-40 X 5.7) Exy 2
19 0011190 Rotary Solenoid(Large) O—%UYL./A4 KK 1
20 005550 Screw(11/64-40 x 135) kxy 1
21 0036111 Hemming Guide Interlocking Lever EREE L /N— 1
22 0036132 Retaining Ring ANy FIUT 1
23 0094491 Cord Clamp(¢ 3.4-2N) dA—rROZV7 1
24 0023711 Guide Pin A1 REY 1
25 004358 Screw(9/64-40 X 5.6) Exy 4
26 005585 Adjusting Screw({11/64-40 x 10) RERY 1
27 001049 Sticker Bh~—7 1
28 0023723 Guide Collar H1RAZ— 1
29 003638 Screw(11/64-40 X 4) Ry 1
30 0023717 Solenoid Holder Cover VL /A RRfERN— 1
31 000322 Lock Nut Qvo-vhk 3
32 001326 Positioning Screw(9/64-40 x 7.5) IERARY 1
33 0063612 Cord Clamp(¢ 6.8-4N) A—RoSv7 2
34 0023722 Solenoid Supporting Plate VL /A KRB 1
35 004406 Screw(11/64-40 x 8) IERY 2
36 0011191 Rotary Solenoid(Small) O—%UYL./A4 Ry 1
37 007606 Adjusting Screw(9/64-40 x 20) HERY 2
38 000014 Washer Ty 2
39 000002 Spring Washer ATFY oIy oy 2
40 000012 Nut(M3) PAVAY 2

Ref. No 41 to 58  See the following page.

AZ8000G-8



7
CH20 DEVICE(1)

AZ8000G-8



CH20 DEVICE(1) CH20 %8B (1) !

e —

RefNo Parts No. Description m % Amt. Req
41 0023718 Edge Guide Interlocking Lever X544 RERL I~ 1
42 005038 Screw(11/64-40 x 8) xRy 1
43 0023712 Edge Guide Interlocking Plate AT RERELE 1
44 005588 Screw(11/64-40 x 2.1) =87 1
45 0023713 Edge Guide Holding Shaft ER S5 1
46 0023700 Hemming Guide Interlocking Shaft TEHLEEE 1
47 009931 Screw(11/64-40 x 26) IExRY 2
48 000550 Fiber Cushion BHiRZ 71 X 4
49 0023779 Cushion(Vinyl) VL /ARy ay 2
50 000010 Conical Spring Washer M7y 4
51 0020538 Rubber Cushion BRI L 2
52 000334 Nut Fv bk 2
53 110065 Screw(M4-0.7 X 12) Ry 3
54 280000 Screwed Pin(11/64-40 X 12) Erxy 1
55 2110327 Adjusting Lever SEL - 1
56 160001 Screw(M4-0.7 X 4) XY 2
57 2101038 Adjusting Screw Guide RAEHRIAACR 1
58 0060248 Cord Clamp(¢ 5.3-3N) A—RoSv7 1

AZ8000G-8



8

- CH20 DEVICE(2)

AZ8000G-8




CH20 DEVICE(2) CH20 % & (2) 8
.
Ref.No Parts No. Description m 4 Amt. Req
1-1 2101391 Blind-Hemming Guide, C.Set(for25mm)  EiR(#8) 1
1-2 0023740 Blind-Hemming Guide, C. Set(for 35mm)(Extra) ERGHH) (&) 1
2-1 2101390 Blind-Hemming Guide EH 1
2-2 0023739 Blind-Hemming Guide(Fxtra) ERERER) 1
3-1 2101393 Hemming Positioner ESIEREA 1
3-2 0023741 Hemming Positioner(Extra) wEEIERE R (REmR) 1
4 004236 Screw(3/32-56 X 4.2) xRy 1
5 005036 Screw(1/8-44 X 5.6) Exy 2
6 0023744 Hemming Guide Bracket, C. Set ERBEE (18) 1
7 000335 Lock Nut Ovo+vhk 1
8 006820 Adjusting Screw(9/64-40 x 12.3) RERY 1
9 0036161 Anti-shock Rubber EREEFEI L 1
10 001202 Screw(9/64-40 X 6.6) IR 1
11 003637 Screw(1/8-44 x 2.5) Exy 3
12 1200182 Side Seam Detector Unit R—JUIC(HE) 1
13
14 005588 Screw(11/64-40 x 2.1} =8 1
15 0023747 Blind-Hemming Edge Guide, C. Set ERE (HE) 1
16 0023724 Blind-Hemming Edge Guide ERE 1
17 0023707 Slide Edge Guide AZA4RER 1
18 0023705 Slide Edge Guide Holder X741 RERRT 1
19 007609 Screw(9/64-40 X 9) kxR 2
20 0023708 Sensor BT 1
21 0023737 Slide Edge Guide Pressing Spring AZ4 RERRY xR 1
22 005000 Screw(2/64-40 X 5.7) Exy 1
23 0023709 Collar(2 X 5 X 5mm) h7—. 1
24 004237 Screw(3/32-56 x 2.6) xRy 2
25 0023710 Sensor Spring BRAFRY /X 1
26 0023756 Magnet Unit N7 %y () 1
27 001613 Screw(3/32-56 X 4.5) =S 2
28 2101394 IC Positioner, Complete Set IC SRETE (4H) 1
29 2101395 IC Positioner ICHEE 1
30 005591 Adjusting Screw(1/8-44 X 6.2) PR 1
31
32 0023703 Raterally Sliding Plate EBEA T RiR 1
33 004440 Screw(11/64-40 x 8.3) xy 2
34 0023767 HemmingPositioner(forLightMaterials)  #235|I8&R& A (B¥ ) 1
35 0023768 Spacer(for Light Materials) EHRAR—Y (EYH) 1

AZ8000G-8



9
CH20 DEVICE(3)

AZ8000G-8



CH20 DEVICE(3) CH20 %18 (3) )
e
RefNo Parts No. Description m 4 Amt. Req
1 1200006 Presser Foot Switch Unit I ZA v F () 1
2 110013 Screw(M4-0.7 X 8) Exry 3
3 0023734 Magnet for Presser Foot Switch NTxRY bk 1
4 004353 Screw(9/64-40 x 7) TRy 2
5 0023720 Switch Plate Spacer AA Y FRANR—Y 1
6 2121021 Switch Plate A4y FAR 1
7 005587 Screw(9/64-40 x 8.6) ERY 1
8 005512 Guide Screw(11/64-40 x 3) A1 Rxy 1
9 2151011 Presser Foot Lifter Lever RIBTLN— 1
10 2111011 Oil Cooling Fan Magnet Unit P ESAN 1
11 1200095 Rotation Detector Unit R—JLIC(HR) 1
12 2101124 Cord Bushing I—RTwvya 1
13-1 0011943 Power Cord(for 100 Voltage) BRI — K100V A) 1
13-2 0011944 Power Cord(for 200 Voitage) ERI— K200V AB) 1
13-3 0011945 Power Cord(for 220 Voltage) ERI— K (220V B) 1
13-4 0011946 Power Cord(for 380 Voltage) BRI — K (380V H) 1
14 0011709 Control Box Stay Ry ¥ X7« 4
15 006905 Wood Screw(¢ 5.1 X 20) ARy 10
16 0011180 Control Box, Complete Set TR (4E) 1
17 0011182 Control Board CH HlfHEAx 1
18 0011974 Voltage Regulator EBEIC 1
19 0011183 Power Board CHEREMR 1
20 0011192 Knee Switch, Complete Set BER A v F(#8) 1
21 0092232 Knee Switch Holder B A v FEUR 1
22 0011189 Knee Switch BAAwF 1
23 300031 Washer AR 4 4
24 300033 Spring Washer ATV T Ty 2
25 100038 Wing Nut Faorvhk 2
26 0035722 Cord Bushing I—R7Twvya 1
27 2151012 Tension Disc Eyelet Support FHEEUHR 1
28 110106 Screw(M4-0.7 x 8) ji=37 2
29 004265 Tension Post(Short) REFEE 2

AZ8000G-8



10
CH20 DEVICE(4)

1

/‘
\ ===

5

25

AZ8000G-8



CH20 DEVICE(4)

CH20 = & (4)

10

L

Ref.No Parts No.

Description m % Amt. Req
1 2159924 Tension Change Device, C. Set TCEE() 1
2 2151018 Thread Tension Disc Eyelet FEFERE 1
3 000622 Sticker Y —7 1
4 0024084 Thread Tension Spring Cap RBF/NNREY v 7 (L) 4
5 0024083 Thread Tension Spring Bushing RFEFFv hEIYIEX 4
6 0032952 Thread Tension Spring REAFINR 2
7 0020118 Thread Tension Spring Retainer RBF/NREF v v T) 4
8 000178 Felt bk 4
9 0031111 Tension Disc HERFm 10
10 000177 Felt Zzlbb 6
11 190016 Tension Post RAFE 3
12 100001 Nut vk 3
13 0024157 Thread Tension Spring RFF/INEX 1
14 000056 Adjusting Nut BEISY S 1
15 0037115 Thread Tension Spring HRAFINER 1
16 006545 Tension Post R 1
17 0023766 Thread Guide Pin KA REY 1
18 0024156 Thread Tension Spring FRAF/Nx 1
19 006265 Tension Post RIBTFE 1
20 300049 Washer WARIE 1
21 2151019 Tension Change Lever TC LX— 1
22 000010 Conical Spring Washer MIRR Ty 2+ 2
23 004100 Screw(11/64-40 X 3.2) Exy 1
24 130003 Screw(M4-0.7 X 7.3) IExy 2
25 390668 Threading Chart B 1

AZ8000G-8



Ijamato

PRIV VEERIE
YAMATO SEWING MAGHINE MFE. £0,LT0,

P/N 9730127 (P/I/EQ)
No.2 Edited in 2005.1
(AZ8000G-8) Printed in Japan 2005.1.5HD



	CONTENTS
	目次
	[P1]   1. 縫速度とプーリの回転方向
	[P2]   2. ミシンの調整
	[P2]   2.1 縁かがリ縫いの針糸調子
	[P3]   2.2 縁かがり縫いのルーパ糸調子
	[P4]   2.3 送リ歯の傾きの調節
	[P5]   2.4 針とルーパの調節
	[P5]   2.4.1 針の高さ
	[P6]   2.4.2 下ルーパの引け量
	[P6]   2.4.3 上ルーパの出量


	[P7]   3. 仕様
	[P8]   1. Sewing speed and rotating direction of pulley
	[P9]   2. Adjusting of sewing machine
	[P9]   2.1 Needle thread tension for overlock stitch
	[P10] 2.2 Looper thread tension for overlock stitch
	[P11] 2.3 Tilt of feed dog
	[P12] 2.4 Adjusting needles and loopers
	[P12] 2.4.1 Height of needle
	[P13] 2.4.2 Distance between needle and lower looper
	[P13] 2.4.3 Distance between needle and upper looper


	[P14] 3. Specifications
	ILLUSTRATED SPARE PARTS LIST

